

CLIENT: WOWFIXIT INC
269 South Beverly Drive Suite 949
Beverly Hills CA 90212
United States

Attn: Ronny Mirel

Test Report No: 4302849PP01

Date: 10 May 2018

**SAMPLE(S) SUBMITTED
BY THE CLIENT AS:**

IPHONE 6 Handset Only, Color: Silver, Style No: IPHONE 6

DATE OF RECEIPT:

27 April 2018

TEST PERIOD:

01 – 10 May 2018

TEST(S) REQUESTED:

The submitted samples were tested for Pencil Hardness as per ASTM D3363

TEST RESULTS:

See Page 2.

PREPARED BY:



**Hayford Mensah, Report Writer
Packaging & Materials Lab**

**SIGNED FOR AND ON BEHALF OF
SGS NORTH AMERICA INC.,**



**Frank Savino, Lab Manager
Packaging & Materials Lab**

Page 1 of 2

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/terms-and-conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only

CLIENT: WOWFIXIT INC

TEST RESULTS:

PENCIL HARDNESS TESTING

ASTM D3363

Material: IPHONE 6 Handset Only, Color: Silver, Style No: IPHONE 6		
Sample	Hardness Level	Results
IPHONE 6	9H	No Scratching to Sample
IPHONE 6	10H	No Scratching to Sample

Note: Titanium screen protector ultra-scratch resistance glass applied to silver iPhone 6 according to instructions and tested for pencil hardness for the above results. There was no scratch detected after Hardness level of 9H and 10H.

END OF REPORT